@ clement

Trace/Detector: AVG/RMS ~ RBW/VBW: 0.24MHz/1.00MHz  Sweep Time: 1.0ms

Trace/Detector: AVG/RMS RBW/VBW: 1.20MHz/5.00MHz  Sweep Time: 1.0ms

Pass

Power (dBm)

-3

-50

— Trace

6380

Plot 7-621. In-Band Emission Plot Antenna 3a (20MHz 802.11ax RU242

Trace/Detector: AVG/RMS  RBW/VBW: 0.75MHz/3.00MHz  Sweep Time: 1.0ms

642 6440
Frequency (MHz)

(UNII Band 5) — Ch. 93)

— Trace
— sk Limit Pass — MaskLimt
641630 MHz 10 6377.40 MHz
® 2375dam * 2384c8m
o
=10
H
H
g2
H
-30
0
-50
6460 6200 6250 6300 6350 6450 6500 6550

400
Fraquency (MHz)

(UNII Band 5) — Ch. 87)

Plot 7-623. In-Band Emission Plot Antenna 3a (80MHz 802.11ax RU996

Trace/Detector: AVG/RMS  RBW/VBW. 4.00MHz/50.00MHz ~ Sweep Time: 1.3ms

— Tace — Tace
Pass  ask i Pass [
6411.80 MHz 6157.80 MHz
1w ® 3593 dom 10 ® 4737dem
0
o
“10
=10
B H
£ H
Z -0 =
¥ ¥
2 N
& &
=30
30
-0
=40
50
-0
-60
6325 6350 6375 6400 6425 6450 6475 6500 5800 5900 6000 6100 6200 6300 6400 6500

Plot 7-622. In-Band Emission Plot Antenna 3a (40MHz 802.11ax RU484

Frequency (Mz)

(UNII Band 5) — Ch. 91)

Fraquency (MHz)

(UNII Band 5) - Ch. 47)

Plot 7-624. In-Band Emission Plot Antenna 3a (160MHz 802.11ax RU996x2

FCC ID: BCGA3267
IC: 579C-A3267

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2410210073-24.BCG

Test Dates:
10/25/2024 - 12/31/2024

EUT Type:
Tablet Device

Page 293 of 594

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.27MHz/1.10MHz  Sweep Time: 1.0ms

Trace/Detector: AVG/RMS

RBW/VBW: 1.20MHz/5.00MHz  Sweep Time: 1.0ms

Pass

Power (dBm)

-50

6400

Plot 7-625. In-Band Emission Plot Antenna 3a (20MHz 802.11ax RU26 (UNII

Trace/Detector: AVG/RMS ~ RBW/VBW. 0.68MHz/2.70MHz  Sweep Time: 1.0ms

6420 6440 6460
Frequency (MHz)

Band 6) — Ch. 97)

— Trace — Tace
— Mask Limit Pass — Mask Limit
6443.20 Mz 6502.60 MHz
® 1596d8m * Gisdem
i
0
-10
A
8
= -0
§
H
3
-3
-40
-50
-60
6480 6300 6350 6400 5450 6500 6550 6600 6650
Frequancy (MHz)

Band 6) — Ch. 103)

Plot 7-627. In-Band Emission Plot Antenna 3a (80MHz 802.11ax RU26 (UNII

Trace/Detector: AVG/RMS RBW/VBW: 4.00MH2z/50.00MHz Sweep Time: 1.3ms

Pass

Power (dBm)

— ace 1 {Pass

—— Mask Limit
6427.20 MH2
® sa424dam

Power (aBm)

-30

40

50

— Trace

— Mask Limit
6502.60 MHZ

® 5338dem

6350 6375 6400

Plot 7-626. In-Band Emission Plot Antenna 3a (40MHz 802.11ax RU26 (UNII

6425 6475 6500

5450
Frequency (Mz)

Band 6) — Ch. 99)

6325 6200

6300

6400 6500 6600
Frequency (MHz)

6700 6600 6900

Plot 7-628. In-Band Emission Plot Antenna 3a (160MHz 802.11ax RU26
(UNII Band 6) — Ch. 111)

FCC ID: BCGA3267
IC: 579C-A3267

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2410210073-24.BCG

Test Dates:
10/25/2024 - 12/31/2024

EUT Type:
Tablet Device

Page 294 of 594

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS ~ RBW/VBW: 0.24MHz/1.00MHz  Sweep Time: 1.0ms

Trace/Detector: AVG/RMS

Pass

Power (dBm)

-50

RBW/VBW: 1.20MHz/5.00MHz =~ Sweep Time: 1.0ms

— Trace
— Mask Limit
6482.50 MHz o

® 1304 dam

Pass

Power (dBm)

6440

Plot 7-629. In-Band Emission Plot Antenna 3a (20MHz 802.11ax RU242

Trace/Detector: AVG/RMS ~ RBW/VBW. 0.68MHz/2.70MHz  Sweep Time: 1.0ms

54 6500
Frequency (MHz)

(UNII Band 6) — Ch. 105

— Tace

— Mask Limit
6451.00 MHz
1.883 dBm

6520 6300 6350

6400 6450

Fraquency (MHz)

6500 6550 6600 6650

Plot 7-631. In-Band Emission Plot Antenna 3a (80MHz 802.11ax RU996

(UNII Band 6) — Ch. 103)

Trace/Detector: AVG/RMS

RBW/VBW: 4.00MHz/50.00MHz Sweep Time: 1.3ms

— Trace

— Mask Limit
647700 Wiz

* 960dam

— e
Pass = it Pass
644000 MHZ
o ® 4084 dom 10
? 0
10
=10
E E
s 5
) 2
i =
& &
30
-30
40
0
-50
=50
-60
6350 6375 400 6425, 5475 5300 525 6200 8300

Plot 7-630. In-Band Emission Plot Antenna 3a (40MHz 802.11ax RU484

5450
Frequency (Mz)

(UNIl Band 6) — Ch. 99)

6400 6500
Frequency (MHz)

6600 6700 6900

Plot 7-632. In-Band Emission Plot Antenna 3a (160MHz 802.11ax RU996x2

(UNII Band 6) - Ch. 111)

FCC ID: BCGA3267
IC: 579C-A3267

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2410210073-24.BCG

Test Dates:
10/25/2024 - 12/31/2024

EUT Type:
Tablet Device

Page 295 of 594

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.24MHz/1.00MHz  Sweep Time: 1.0ms

Power (dBm)

Pass — e

— Mask Limit

686270 MHz
0.248 dBm

6820 6840 6880

606
Frequency (Miz)

Plot 7-633. In-Band Emission Plot Antenna 3a (20MHz 802.11ax RU26 (UNII

Band 7) - Ch. 181)

Trace/Detector: AVG/RMS ~ RBW/VBW. 0.82MHz/3.00MHz  Sweep Time: 1.0ms

6500

Power (dBm)

Plot 7-635. In-Band Emission Plot Antenna 3a (80MHz 802.11ax RU26 (UNII

40

Trace/Detector: AVG/RMS  RBW/VBW: 1.20MHz/5.00MHz  Sweep Time: 1.0ms

— Tace
PaSS —— Mask Limit
6822.60 MH2
* Gedodam
6600 6650 6700 6750 6600 6950 6900 6950

Fraquency (MHz)

Band 7) - Ch. 167)

Trace/Detector: AVG/RMS RBW/VBW: 4.00MHz/50.00MHz  Sweep Time: 1.3ms

0
— Trace — Trace
Pass — Mask Limit 0 Pass — Mask Limit
6863.20 MHz 6662.60 MHz
10 ® sg5dem * a3s2dam
10
0
]
-10
_ _ -0
E £
g - g
-3
-30
-0
-40
=50
-50
—60
6750 6775 6800 6825 6850 6875 6900 6925 6300 6400 6500 6600 6700 6800 6900 7000

Plot 7-634. In-Band Emission Plot Antenna 3a (40MHz 802.11ax RU26 (UNII
Band 7) — Ch. 179)

Frequency (MHz)

Frequency (MHz)

Plot 7-636. In-Band Emission Plot Antenna 3a (160MHz 802.11ax RU26
(UNIl Band 7) — Ch. 143)

FCC ID: BCGA3267
IC: 579C-A3267

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2410210073-24.BCG

Test Dates:
10/25/2024 - 12/31/2024

EUT Type:
Tablet Device

Page 296 of 594

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS ~ RBW/VBW: 0.24MHz/1.00MHz  Sweep Time: 1.0ms

Trace/Detector: AVG/RMS

RBW/VBW: 1.20MHz/5.00MHz  Sweep Time: 1.0ms

Pass

Power (dBm)

-3

— Trace
—— Mask Limit
‘6B8B.80 MHz 10
® 2797 dam

Pass

-10

Power (dBm)

40

— Trace
— Mask Limit
6699.00 MHz
* 2498d8m

6660

Plot 7-637. In-Band Emission Plot Antenna 3a (20MHz 802.11ax RU242

Trace/Detector: AVG/RMS ~ RBW/VBW. 0.82MHz/3.00MHz  Sweep Time: 1.0ms

570 6720
Frequency (MHz)

(UNII Band 7) = Ch. 149)

6740 6550 6600

6650 6700 6850 6300

Fraquency (MHz)

6750 6600

Plot 7-639. In-Band Emission Plot Antenna 3a (80MHz 802.11ax RU996

(UNII Band 7) - Ch. 151)

Trace/Detector: AVG/RMS

RBW/VBW: 4.00MHz/50.00MHz  Sweep Time: 1.3ms

Pass

Power (dBm)
s

—an

— ace
—— Mask Limit

6356.40 MHz

® s4314d8m 10

Pass

— Tace

—— Mask Limit
6649.80 MHz

* s49ad8m

Power (dBm)

6475 6500

Plot 7-638. In-Band Emission Plot Antenna 3a (40MHz 802.11ax RU484

6525 6550 6575 6625

Frequency (Mz)

6600

(UNII Band 7) = Ch. 123)

6650 6200 6400 6500

v

6600 6700 6900 7000

Fraquency (MHz)

6800

Plot 7-640. In-Band Emission Plot Antenna 3a (160MHz 802.11ax RU996x2

NIl Band 7) — Ch. 143)

FCC ID: BCGA3267
IC: 579C-A3267

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2410210073-24.BCG

Test Dates:
10/25/2024 - 12/31/2024

EUT Type:
Tablet Device

Page 297 of 594

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

7.5.4

Antenna 3a In-Band Emission Measurements — LPI

Fre[t;::::]cy Channel i:l);;; RU Size |RU Index | Data Rate [Mbps] Anten:’:i::i::‘-Band
5955 1 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
5955 1 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
5955 1 ax (20MHz) 26 8 12.5/14.7 (MCS11) Pass
6175 45 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
6175 45 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
6175 45 ax (20MHz) 26 8 12.5/14.7 (MCS11) Pass
6415 93 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
6415 93 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
6415 93 ax (20MHz) 26 8 12.5/14.7 (MCS11) Pass
5965 3 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass
5965 3 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
5965 3 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass
6165 43 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass
6165 43 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
6165 43 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass
6165 91 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass

- 6165 91 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
- 6165 91 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass
& 5985 7 ax (80MHz) 26 0 12.5/14.7 (MCS11) Pass
5985 7 ax (80MHz) 26 18 12.5/14.7 (MCS11) Pass
5985 7 ax (80MHz) 26 36 12.5/14.7 (MCS11) Pass
6145 39 ax (80MHz) 26 0 12.5/14.7 (MCS11) Pass
6145 39 ax (80MHz) 26 18 12.5/14.7 (MCS11) Pass
6145 39 ax (80MHz) 26 36 12.5/14.7 (MCS11) Pass
6385 87 ax (80MHz) 26 0 12.5/14.7 (MCS11) Pass
6385 87 ax (80MHz) 26 18 12.5/14.7 (MCS11) Pass
6385 87 ax (80MHz) 26 36 12.5/14.7 (MCS11) Pass
6025 15(1) ax (160MHz) 26 0 12.5/14.7 (MCS11) Pass
6025 ax (160MHz) 26 18 12.5/14.7 (MCS11) Pass
6025 15(U) | ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass
6185 w2 (160MHz) 26 0 12.5/14.7 (MCS11) Pass
6185 ax (160MHz) 26 18 12.5/14.7 (MCS11) Pass
6185 47 (U) | ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass
6345 79 (1) ax (160MHz) 26 0 12.5/14.7 (MCS11) Pass
6345 ax (160MHz) 26 18 12.5/14.7 (MCS11) Pass
6345 79 (U) | ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass
6345 97 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
6345 97 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
6345 97 ax (20MHz) 26 8 12.5/14.7 (MCS11) Pass
6475 105 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
6475 105 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
6475 105 ax (20MHz) 26 8 12.5/14.7 (MCS11) Pass
6515 113 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
6515 113 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
6515 113 ax (20MHz) 26 8 12.5/14.7 (MCS11) Pass
6445 99 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass
° 6445 99 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
° 6445 99 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass
2 6485 107 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass
6485 107 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
6485 107 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass
6525 115 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass
6525 115 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
6525 115 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass
6465 103 ax (80MHz) 26 0 12.5/14.7 (MCS11) Pass
6465 103 ax (80MHz) 26 18 12.5/14.7 (MCS11) Pass
6465 103 ax (80MHz) 26 36 12.5/14.7 (MCS11) Pass
6505 11 ax (160MHz) 26 0 12.5/14.7 (MCS11) Pass
6505 ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass
6505 111 (U) | ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass
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F'e[::l’::]cy Channel ﬁ;’;';; RU Size |RU Index| Data Rate [Mbps] A"te":;i:i":sa"d
6535 117 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
6535 117 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
6535 117 ax (20MHz) 26 8 12.5/14.7 (MCS11) Pass
6695 149 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
6695 149 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
6695 149 ax (20MHz) 26 8 12.5/14.7 (MCS11) Pass
6875 185 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
6875 185 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
6875 185 ax (20MHz) 26 8 12.5/14.7 (MCS11) Pass
6565 123 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass
6565 123 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
6565 123 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass
6725 155 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass
6725 155 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
6725 155 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass

~ 6845 179 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass
§ 6845 179 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
@ 6845 179 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass
6545 119 ax (80MHz) 26 0 12.5/14.7 (MCS11) Pass
6545 119 ax (80MHz) 26 18 12.5/14.7 (MCS11) Pass
6545 119 ax (80MHz) 26 36 12.5/14.7 (MCS11) Pass
6705 151 ax (80MHz) 26 0 12.5/14.7 (MCS11) Pass
6705 151 ax (80MHz) 26 18 12.5/14.7 (MCS11) Pass
6705 151 ax (80MHz) 26 36 12.5/14.7 (MCS11) Pass
6865 183 ax (80MHz) 26 0 12.5/14.7 (MCS11) Pass
6865 183 ax (80MHz) 26 18 12.5/14.7 (MCS11) Pass
6865 183 ax (80MHz) 26 36 12.5/14.7 (MCS11) Pass
6665 us 2 (160MHz) 26 0 12.5/14.7 (MCS11) Pass
6665 ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass
6665 143 (U) | ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass
6825 175 (1) ax (160MHz) 26 0 12.5/14.7 (MCS11) Pass
6825 ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass
6825 175 (U) | ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass
6895 189 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
6895 189 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
6895 189 ax (20MHz) 26 8 12.5/14.7 (MCS11) Pass
6995 209 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
6995 209 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
6995 209 ax (20MHz) 26 8 12.5/14.7 (MCS11) Pass
7095 229 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
7095 229 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
7095 229 ax (20MHz) 26 8 12.5/14.7 (MCS11) Pass
6885 187 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass
6885 187 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
6885 187 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass
7005 211 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass
7005 211 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
7005 211 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass
7085 227 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass
7085 227 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
7085 227 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass
6945 199 ax (80MHz) 26 0 12.5/14.7 (MCS11) Pass
6945 199 ax (80MHz) 26 18 12.5/14.7 (MCS11) Pass
6945 199 ax (80MHz) 26 36 12.5/14.7 (MCS11) Pass
7025 215 ax (80MHz) 26 0 12.5/14.7 (MCS11) Pass
7025 215 ax (80MHz) 26 18 12.5/14.7 (MCS11) Pass
7025 215 ax (80MHz) 26 36 12.5/14.7 (MCS11) Pass
6985 w07 () 2 (160MHz) 26 0 12.5/14.7 (MCS11) Pass
6985 ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass
6985 207 (U) | ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass

Table 7-180. In-Band Emission Measurements Antenna 3a (RU26)

FCC ID: BCGA3267
IC: 579C-A3267

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2410210073-24.BCG

Test Dates:
10/25/2024 - 12/31/2024

EUT Type:
Tablet Device

Page 299 of 594

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Frequency Channel 802.11 RU Size |RU Index Data Rate [Mbps] Antenna .3a-ln-Band
[MHz] MODE Emission
5955 1 ax (20MHz) 242 61 121.9/143.4 (MCS11) Pass
6175 45 ax (20MHz) 242 61 121.9/143.4 (MCS11) Pass
6415 93 ax (20MHz) 242 61 121.9/143.4 (MCS11) Pass
5965 3 ax (40MHz) 484 65 243.8/286.8 (MCS11) Pass
- 6165 43 ax (40MHz) 484 65 243.8/286.8 (MCS11) Pass
S 6165 91 ax (40MHz) 484 65 243.8/286.8 (MCS11) Pass
= 5985 7 ax (80MHz) 996 67 510.4/600.5 (MCS11) Pass
6145 39 ax (80MHz) 996 67 510.4/600.5 (MCS11) Pass
6385 87 ax (80MHz) 996 67 510.4/600.5 (MCS11) Pass
6025 15 ax (160MHz) | 996x2 68 1020.8/1201 (MCS11) Pass
6185 47 ax (160MHz) 996x2 68 1020.8/1201 (MCS11) Pass
6345 79 ax (160MHz) | 996x2 68 1020.8/1201 (MCS11) Pass
6345 97 ax (20MHz) 242 61 121.9/143.4 (MCS11) Pass
6475 105 ax (20MHz) 242 61 121.9/143.4 (MCS11) Pass
© 6515 113 ax (20MHz) 242 61 121.9/143.4 (MCS11) Pass
T 6445 99 ax (40MHz) 484 65 243.8/286.8 (MCS11) Pass
3 6485 107 ax (40MHz) 484 65 243.8/286.8 (MCS11) Pass
6525 115 ax (40MHz) 484 65 243.8/286.8 (MCS11) Pass
6465 103 ax (80Mhz) 996 67 510.4/600.5 (MCS11) Pass
6505 111 ax (160MHz) 996x2 68 1020.8/1201 (MCS11) Pass
6535 117 ax (20MHz) 242 61 121.9/143.4 (MCS11) Pass
6695 149 ax (20MHz) 242 61 121.9/143.4 (MCS11) Pass
6875 185 ax (20MHz) 242 61 121.9/143.4 (MCS11) Pass
6565 123 ax (40MHz) 484 65 243.8/286.8 (MCS11) Pass
~ 6725 155 ax (40MHz) 484 65 243.8/286.8 (MCS11) Pass
'g 6845 179 ax (40MHz) 484 65 243.8/286.8 (MCS11) Pass
(=2 6545 119 ax (80MHz) 996 67 510.4/600.5 (MCS11) Pass
6705 151 ax (80MHz) 996 67 510.4/600.5 (MCS11) Pass
6865 183 ax (80MHz) 996 67 510.4/600.5 (MCS11) Pass
6665 143 ax (160MHz) | 996x2 68 1020.8/1201 (MCS11) Pass
6825 175 ax (160MHz) 996x2 68 1020.8/1201 (MCS11) Pass
6895 189 ax (20MHz) 242 61 121.9/143.4 (MCS11) Pass
6995 209 ax (20MHz) 242 61 121.9/143.4 (MCS11) Pass
7095 229 ax (20MHz) 242 61 121.9/143.4 (MCS11) Pass
) 6885 187 ax (40MHz) 484 65 243.8/286.8 (MCS11) Pass
-‘% 7005 211 ax (40MHz) 484 65 243.8/286.8 (MCS11) Pass
@ 7085 227 ax (40MHz) 484 65 243.8/286.8 (MCS11) Pass
6945 199 ax (80MHz) 996 67 510.4/600.5 (MCS11) Pass
7025 215 ax (80MHz) 996 67 510.4/600.5 (MCS11) Pass
6985 207 ax (160MHz) 996x2 68 1020.8/1201 (MCS11) Pass

Table 7-181. In-Band Emission Measurements Antenna 3a (Fully — Loaded RU)
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7.5.5 Antenna 1b In-Band Emission Measurements — SP

Fre[::::]cy Channel i::cz);: RU Size |RU Index | Data Rate [Mbps] Anten::ﬁil:i;:-Band
5955 1 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
5955 1 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
5955 1 ax (20MHz) 26 8 12.5/14.7 (MCS11) Pass
6175 45 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
6175 45 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
6175 45 ax (20MHz) 26 8 12.5/14.7 (MCS11) Pass
6415 93 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
6415 93 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
6415 93 ax (20MHz) 26 8 12.5/14.7 (MCS11) Pass
5965 3 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass
5965 3 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
5965 3 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass
6165 43 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass
6165 43 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
6165 43 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass
6165 91 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass

" 6165 91 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
T 6165 91 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass
5 5985 7 ax (80MHz) 26 0 12.5/14.7 (MCS11) Pass
5985 7 ax (80MHz) 26 18 12.5/14.7 (MCS11) Pass
5985 7 ax (80MHz) 26 36 12.5/14.7 (MCS11) Pass
6145 39 ax (80MHz) 26 0 12.5/14.7 (MCS11) Pass
6145 39 ax (80MHz) 26 18 12.5/14.7 (MCS11) Pass
6145 39 ax (80MHz) 26 36 12.5/14.7 (MCS11) Pass
6385 87 ax (80MHz) 26 0 12.5/14.7 (MCS11) Pass
6385 87 ax (80MHz) 26 18 12.5/14.7 (MCS11) Pass
6385 87 ax (80MHz) 26 36 12.5/14.7 (MCS11) Pass
6025 15(1) ax (160MHz) 26 0 12.5/14.7 (MCS11) Pass
6025 ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass
6025 15 (U) | ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass
6181 a2 (160MHz) 26 0 12.5/14.7 (MCS11) Pass
6181 ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass
6181 47 (U) |ax(160MHz) 26 36 12.5/14.7 (MCS11) Pass
6345 79(1) ax (160MHz) 26 0 12.5/14.7 (MCS11) Pass
6345 ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass
6345 79 (U) |ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass
6345 97 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
6345 97 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
6345 97 ax (20MHz) 26 8 12.5/14.7 (MCS11) Pass
6475 105 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
6475 105 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
6475 105 ax (20MHz) 26 8 12.5/14.7 (MCS11) Pass
6515 113 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
6515 113 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
6515 113 ax (20MHz) 26 8 12.5/14.7 (MCS11) Pass
6445 99 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass
° 6445 99 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
- 6445 99 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass
= 6485 107 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass
6485 107 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
6485 107 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass
6525 115 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass
6525 115 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
6525 115 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass
6465 103 ax (80Mhz) 26 0 12.5/14.7 (MCS11) Pass
6465 103 ax (80Mhz) 26 18 12.5/14.7 (MCS11) Pass
6465 103 ax (80Mhz) 26 36 12.5/14.7 (MCS11) Pass
6505 11 ax (160MHz) 26 0 12.5/14.7 (MCS11) Pass
6505 ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass
6505 111 (U) | ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass
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Frequency Channel 802.11 RU Size |RU Index| Data Rate [Mbps] Antenna'lb' In-Band
[MHz] MODE Emission
6535 117 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
6535 117 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
6535 117 ax (20MHz) 26 8 12.5/14.7 (MCS11) Pass
6695 149 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
6695 149 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
6695 149 ax (20MHz) 26 8 12.5/14.7 (MCS11) Pass
6875 181 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
6875 181 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
6875 181 ax (20MHz) 26 8 12.5/14.7 (MCS11) Pass
6565 123 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass
6565 123 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
6565 123 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass
6725 155 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass
6725 155 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
6725 155 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass

~ 6845 179 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass
E 6845 179 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
@ 6845 179 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass
6545 119 ax (80MHz) 26 0 12.5/14.7 (MCS11) Pass
6545 119 ax (80MHz) 26 18 12.5/14.7 (MCS11) Pass
6545 119 ax (80MHz) 26 36 12.5/14.7 (MCS11) Pass
6545 135 ax (80MHz) 26 0 12.5/14.7 (MCS11) Pass
6545 135 ax (80MHz) 26 18 12.5/14.7 (MCS11) Pass
6545 135 ax (80MHz) 26 36 12.5/14.7 (MCS11) Pass
6705 151 ax (80MHz) 26 0 12.5/14.7 (MCS11) Pass
6705 151 ax (80MHz) 26 18 12.5/14.7 (MCS11) Pass
6705 151 ax (80MHz) 26 36 12.5/14.7 (MCS11) Pass
6865 167 ax (80MHz) 26 0 12.5/14.7 (MCS11) Pass
6865 167 ax (80MHz) 26 18 12.5/14.7 (MCS11) Pass
6865 167 ax (80MHz) 26 36 12.5/14.7 (MCS11) Pass
6665 143 (1) ax (160MHz) 26 0 12.5/14.7 (MCS11) Pass
6665 ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass
6665 143 (U) |ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass

Table 7-183. In-Band Emission Measurements Antenna 1b (RU26)
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Frequency Channel 802.11 RU Size |RU Index | Data Rate [Mbps] Antenna ,1b_ In-Band
[MHz] MODE Emission
5955 1 ax (20MHz) 242 61 121.9/143.4 (MCS11) Pass
6175 45 ax (20MHz) 242 61 121.9/143.4 (MCS11) Pass
6415 93 ax 20MHz) | 242 61 121.9/143.4 (MCS11) Pass
5965 3 ax (40MHz) 484 65 243.8/286.8 (MCS11) Pass
" 6165 43 ax (40MHz) 484 65 243.8/286.8 (MCS11) Pass
T 6165 91 ax (40MHz) | 484 65 243.8/286.8 (MCS11) Pass
3 5985 7 ax (80MHz) 996 67 510.4/600.5 (MCS11) Pass
6145 39 ax (80MHz) 996 67 510.4/600.5 (MCS11) Pass
6385 87 ax (80MHz) 996 67 510.4/600.5 (MCS11) Pass
6025 15  |ax (160MHz)| 996x2 68  |1020.8/1201 (MCS11) Pass
6181 47  |ax (160MHz)| 996x2 68  |1020.8/1201 (MCS11) Pass
6345 79 | ax (160MHz)| 996x2 68 1020.8/1201 (MCS11) Pass
6345 97 ax (20MHz) 242 61 121.9/143.4 (MCS11) Pass
6475 105 ax (20MHz) 242 61 121.9/143.4 (MCS11) Pass
© 6515 113 ax (20MHz) 242 61 121.9/143.4 (MCS11) Pass
T 6445 99 ax (A0MHz) | 484 65 243.8/286.8 (MCS11) Pass
8 6485 107 ax (40MHz) | 484 65 243.8/286.8 (MCS11) Pass
6525 115 ax (40MHz) 484 65 243.8/286.8 (MCS11) Pass
6465 103 ax (80MHz) 996 67 510.4/600.5 (MCS11) Pass
6505 111 ax (160MHz) | 996x2 68 1020.8/1201 (MCS11) Pass
6535 117 ax (20MHz) 242 61 121.9/143.4 (MCS11) Pass
6695 149 ax (20MHz) 242 61 121.9/143.4 (MCS11) Pass
6875 181 ax (20MHz) | 242 61 121.9/143.4 (MCS11) Pass
6565 123 ax (40MHz) 484 65 243.8/286.8 (MCS11) Pass
~ 6725 155 | ax (40MHz) | 484 65 243.8/286.8 (MCS11) Pass
g 6845 179 | ax (40OMHz) | 484 65 243.8/286.8 (MCS11) Pass
@ 6545 119 | ax (80MHz) | 996 67 510.4/600.5 (MCS11) Pass
6545 135 | ax (80MHz) | 996 67 510.4/600.5 (MCS11) Pass
6705 151 ax (80MHz) | 996 67 510.4/600.5 (MCS11) Pass
6865 167 ax (80MHz) 996 67 510.4/600.5 (MCS11) Pass
6665 143 ax (160MHz) | 996x2 68 1020.8/1201 (MCS11) Pass
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7.5.6

Antenna 1b In-Band Emission Measurements — LPI

Fre[(:,t:::]cy Channel '8\::’;: RU Size |RU Index Data Rate [Mbps] Anten::ﬂ:::iclj:-Band
5955 1 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
5955 1 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
5955 1 ax (20MHz) 26 8 12.5/14.7 (MCS11) Pass
6175 45 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
6175 45 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
6175 45 ax (20MHz) 26 8 12.5/14.7 (MCS11) Pass
6415 93 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
6415 93 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
6415 93 ax (20MHz) 26 8 12.5/14.7 (MCS11) Pass
5965 3 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass
5965 3 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
5965 3 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass
6165 43 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass
6165 43 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
6165 43 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass
6165 91 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass

" 6165 91 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
-g 6165 91 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass
s 5985 7 ax (80MHz) 26 0 12.5/14.7 (MCS11) Pass
5985 7 ax (80MHz) 26 18 12.5/14.7 (MCS11) Pass
5985 7 ax (80MHz) 26 36 12.5/14.7 (MCS11) Pass
6145 39 ax (80MHz) 26 0 12.5/14.7 (MCS11) Pass
6145 39 ax (80MHz) 26 18 12.5/14.7 (MCS11) Pass
6145 39 ax (80MHz) 26 36 12.5/14.7 (MCS11) Pass
6385 87 ax (80MHz) 26 0 12.5/14.7 (MCS11) Pass
6385 87 ax (80MHz) 26 18 12.5/14.7 (MCS11) Pass
6385 87 ax (80MHz) 26 36 12.5/14.7 (MCS11) Pass
6025 15(1) ax (160MHz) 26 0 12.5/14.7 (MCS11) Pass
6025 ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass
6025 15 (U) | ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass
6185 wy (160MHz) 26 0 12.5/14.7 (MCS11) Pass
6185 ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass
6185 47 (U) | ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass
6345 o0 12 (160MHz) 26 0 12.5/14.7 (MCS11) Pass
6345 ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass
6345 79 (U) ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass
6345 97 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
6345 97 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
6345 97 ax (20MHz) 26 8 12.5/14.7 (MCS11) Pass
6475 105 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
6475 105 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
6475 105 ax (20MHz) 26 8 12.5/14.7 (MCS11) Pass
6515 113 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
6515 113 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
6515 113 ax (20MHz) 26 8 12.5/14.7 (MCS11) Pass
6445 99 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass
° 6445 99 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
T 6445 99 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass
s 6485 107 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass
6485 107 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
6485 107 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass
6525 115 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass
6525 115 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
6525 115 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass
6465 103 ax (80MHz) 26 0 12.5/14.7 (MCS11) Pass
6465 103 ax (80MHz) 26 18 12.5/14.7 (MCS11) Pass
6465 103 ax (80MHz) 26 36 12.5/14.7 (MCS11) Pass
6505 i (160MHz) 26 0 12.5/14.7 (MCS11) Pass
6505 ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass
6505 111 (U) | ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass
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Fre[nx::]cy Channel i:;;: RU Size |RU Index Data Rate [Mbps] Anten:r:;l:i:’:-Band
6535 117 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
6535 117 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
6535 117 ax (20MHz) 26 8 12.5/14.7 (MCS11) Pass
6695 149 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
6695 149 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
6695 149 ax (20MHz) 26 8 12.5/14.7 (MCS11) Pass
6875 185 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
6875 185 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
6875 185 ax (20MHz) 26 8 12.5/14.7 (MCS11) Pass
6565 123 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass
6565 123 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
6565 123 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass
6725 155 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass
6725 155 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
6725 155 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass

~ 6845 179 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass
"'E‘ 6845 179 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
= 6845 179 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass
6545 119 ax (80MHz) 26 0 12.5/14.7 (MCS11) Pass
6545 119 ax (80MHz) 26 18 12.5/14.7 (MCS11) Pass
6545 119 ax (80MHz) 26 36 12.5/14.7 (MCS11) Pass
6705 151 ax (80MHz) 26 0 12.5/14.7 (MCS11) Pass
6705 151 ax (80MHz) 26 18 12.5/14.7 (MCS11) Pass
6705 151 ax (80MHz) 26 36 12.5/14.7 (MCS11) Pass
6865 183 ax (80MHz) 26 0 12.5/14.7 (MCS11) Pass
6865 183 ax (80MHz) 26 18 12.5/14.7 (MCS11) Pass
6865 183 ax (80MHz) 26 36 12.5/14.7 (MCS11) Pass
6665 u3() -2 (160MHz) 26 0 12.5/14.7 (MCS11) Pass
6665 ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass
6665 143 (U) | ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass
6825 175 (1) ax (160MHz) 26 0 12.5/14.7 (MCS11) Pass
6825 ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass
6825 175 (U) | ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass
6895 189 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
6895 189 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
6895 189 ax (20MHz) 26 8 12.5/14.7 (MCS11) Pass
6995 209 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
6995 209 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
6995 209 ax (20MHz) 26 8 12.5/14.7 (MCS11) Pass
7095 229 ax (20MHz) 26 0 12.5/14.7 (MCS11) Pass
7095 229 ax (20MHz) 26 4 12.5/14.7 (MCS11) Pass
7095 229 ax (20MHz) 26 3 12.5/14.7 (MCS11) Pass
6885 187 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass
6885 187 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
6885 187 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass
7005 211 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass
7005 211 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
7005 211 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass
7085 227 ax (40MHz) 26 0 12.5/14.7 (MCS11) Pass
7085 227 ax (40MHz) 26 8 12.5/14.7 (MCS11) Pass
7085 227 ax (40MHz) 26 17 12.5/14.7 (MCS11) Pass
6945 199 ax (80MHz) 26 0 12.5/14.7 (MCS11) Pass
6945 199 ax (80MHz) 26 18 12.5/14.7 (MCS11) Pass
6945 199 ax (80MHz) 26 36 12.5/14.7 (MCS11) Pass
7025 215 ax (80MHz) 26 0 12.5/14.7 (MCS11) Pass
7025 215 ax (80MHz) 26 18 12.5/14.7 (MCS11) Pass
7025 215 ax (80MHz) 26 36 12.5/14.7 (MCS11) Pass
6985 207 (1) ax (160MHz) 26 0 12.5/14.7 (MCS11) Pass
6985 ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass
6985 207 (U) | ax (160MHz) 26 36 12.5/14.7 (MCS11) Pass

Table 7-186. In-Band Emission Measurements Antenna 1b (RU26)

FCC ID: BCGA3267
IC: 579C-A3267

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2410210073-24.BCG

Test Dates:

10/25/2024 - 12/31/2024

EUT Type:
Tablet Device

Page 319 of 594

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Frequency Channel 802.11 RU Size |RU Index Data Rate [Mbps] Antenna‘1b. In-Band
[MHz] MODE Emission
5955 1 ax (20MHz) 242 61 121.9/143.4 (MCS11) Pass
6175 45 ax (20MHz) 242 61 121.9/143.4 (MCS11) Pass
6415 93 ax (20MHz) 242 61 121.9/143.4 (MCS11) Pass
5965 3 ax (40MHz) 484 65 243.8/286.8 (MCS11) Pass
" 6165 43 ax (40MHz) 484 65 243.8/286.8 (MCS11) Pass
T 6165 91 ax (40MHz) 484 65 243.8/286.8 (MCS11) Pass
= 5985 7 ax (80MHz) 996 67 510.4/600.5 (MCS11) Pass
6145 39 ax (80MHz) 996 67 510.4/600.5 (MCS11) Pass
6385 87 ax (80MHz) 996 67 510.4/600.5 (MCS11) Pass
6025 15 ax (160MHz) 996x2 68 1020.8/1201 (MCS11) Pass
6185 47 ax (160MHz) 996x2 68 1020.8/1201 (MCS11) Pass
6345 79 ax (160MHz) | 996x2 68 1020.8/1201 (MCS11) Pass
6345 97 ax (20MHz) 242 61 121.9/143.4 (MCS11) Pass
6475 105 ax (20MHz) 242 61 121.9/143.4 (MCS11) Pass
© 6515 113 ax (20MHz) 242 61 121.9/143.4 (MCS11) Pass
o 6445 99 ax (40MHz) 484 65 243.8/286.8 (MCS11) Pass
e 6485 107 ax (40MHz) 484 65 243.8/286.8 (MCS11) Pass
6525 115 ax (40MHz) 484 65 243.8/286.8 (MCS11) Pass
6465 103 ax (80Mhz) 996 67 510.4/600.5 (MCS11) Pass
6505 111 ax (160MHz) 996x2 68 1020.8/1201 (MCS11) Pass
6535 117 ax (20MHz) 242 61 121.9/143.4 (MCS11) Pass
6695 149 ax (20MHz) 242 61 121.9/143.4 (MCS11) Pass
6875 185 ax (20MHz) 242 61 121.9/143.4 (MCS11) Pass
6565 123 ax (40MHz) 484 65 243.8/286.8 (MCS11) Pass
N 6725 155 ax (40MHz) 484 65 243.8/286.8 (MCS11) Pass
?ﬁ 6845 179 ax (40MHz) 484 65 243.8/286.8 (MCS11) Pass
@ 6545 119 ax (80MHz) 996 67 510.4/600.5 (MCS11) Pass
6705 151 ax (80MHz) 996 67 510.4/600.5 (MCS11) Pass
6865 183 ax (80MHz) 996 67 510.4/600.5 (MCS11) Pass
6665 143 ax (160MHz) 996x2 68 1020.8/1201 (MCS11) Pass
6825 175 ax (160MHz) | 996x2 68 1020.8/1201 (MCS11) Pass
6895 189 ax (20MHz) 242 61 121.9/143.4 (MCS11) Pass
6995 209 ax (20MHz) 242 61 121.9/143.4 (MCS11) Pass
7095 229 ax (20MHz) 242 61 121.9/143.4 (MCS11) Pass
o 6885 187 ax (40MHz) 484 65 243.8/286.8 (MCS11) Pass
E 7005 211 ax (40MHz) 484 65 243.8/286.8 (MCS11) Pass
@ 7085 227 ax (40MHz) 484 65 243.8/286.8 (MCS11) Pass
6945 199 ax (80MHz) 996 67 510.4/600.5 (MCS11) Pass
7025 215 ax (80MHz) 996 67 510.4/600.5 (MCS11) Pass
6985 207 ax (160MHz) 996x2 68 1020.8/1201 (MCS11) Pass
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7.5.7 CDD/SDM Primary In-Band Emission Measurements — SP

Fre[(:‘:::]cy Channel i::é;: RU Size |RU Index| Mode Data Rate [Mbps] Anten:n:i::i::Band Anten:;i?;:i::‘-Band
5955 1 ax (20MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass
5955 1 ax (20MHz) 26 4 CDD 25/29.4 (MCS11) Pass Pass
5955 1 ax (20MHz) 26 8 CDD 25/29.4 (MCS11) Pass Pass
6175 45 ax (20MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass
6175 45 ax (20MHz) 26 4 CDD 25/29.4 (MCS11) Pass Pass
6175 45 ax (20MHz) 26 8 CDD 25/29.4 (MCS11) Pass Pass
6415 93 ax (20MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass
6415 93 ax (20MHz) 26 4 CDD 25/29.4 (MCS11) Pass Pass
6415 93 ax (20MHz) 26 8 CDD 25/29.4 (MCS11) Pass Pass
5965 3 ax (40MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass
5965 3 ax (40MHz) 26 8 CDD 25/29.4 (MCS11) Pass Pass
5965 3 ax (40MHz) 26 17 CDD 25/29.4 (MCS11) Pass Pass
6165 43 ax (40MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass
6165 43 ax (40MHz) 26 8 CDD 25/29.4 (MCS11) Pass Pass
6165 43 ax (40MHz) 26 17 CDD 25/29.4 (MCS11) Pass Pass
6165 91 ax (40MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass

" 6165 91 ax (40MHz) 26 8 CDD 25/29.4 (MCS11) Pass Pass
T 6165 91 ax (40MHz) 26 17 CDD 25/29.4 (MCS11) Pass Pass
& 5985 7 ax (80MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass
5985 7 ax (80MHz) 26 18 CDD 25/29.4 (MCS11) Pass Pass
5985 7 ax (80MHz) 26 36 CDD 25/29.4 (MCS11) Pass Pass
6145 39 ax (80MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass
6145 39 ax (80MHz) 26 18 CDD 25/29.4 (MCS11) Pass Pass
6145 39 ax (80MHz) 26 36 CDD 25/29.4 (MCS11) Pass Pass
6385 87 ax (80MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass
6385 87 ax (80MHz) 26 18 CDD 25/29.4 (MCS11) Pass Pass
6385 87 ax (80MHz) 26 36 CDD 25/29.4 (MCS11) Pass Pass
6025 150 ax (160MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass
6025 ax (160MHz) 26 36 CDD 25/29.4 (MCS11) Pass Pass
6025 15 (U) | ax (160MHz) 26 36 CDD 25/29.4 (MCS11) Pass Pass
6181 a7 () ax (160MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass
6181 ax (160MHz) 26 36 CDD 25/29.4 (MCS11) Pass Pass
6181 47 (U) |ax(160MHz) 26 36 CDD 25/29.4 (MCS11) Pass Pass
6345 790 ax (160MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass
6345 ax (160MHz) 26 36 CDD 25/29.4 (MCS11) Pass Pass
6345 79 (U) |ax (160MHz) 26 36 CDD 25/29.4 (MCS11) Pass Pass
6345 97 ax (20MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass
6345 97 ax (20MHz) 26 4 CDD 25/29.4 (MCS11) Pass Pass
6345 97 ax (20MHz) 26 8 CDD 25/29.4 (MCS11) Pass Pass
6475 105 ax (20MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass
6475 105 ax (20MHz) 26 4 CDD 25/29.4 (MCS11) Pass Pass
6475 105 ax (20MHz) 26 8 CDD 25/29.4 (MCS11) Pass Pass
6515 113 ax (20MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass
6515 113 ax (20MHz) 26 4 CDD 25/29.4 (MCS11) Pass Pass
6515 113 ax (20MHz) 26 8 CDD 25/29.4 (MCS11) Pass Pass
6445 99 ax (40MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass
© 6445 99 ax (40MHz) 26 8 CDD 25/29.4 (MCS11) Pass Pass
T 6445 99 ax (40MHz) 26 17 CDD 25/29.4 (MCS11) Pass Pass
H 6485 107 ax (40MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass
6485 107 ax (40MHz) 26 8 CDD 25/29.4 (MCS11) Pass Pass
6485 107 ax (40MHz) 26 17 CDD 25/29.4 (MCS11) Pass Pass
6525 115 ax (40MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass
6525 115 ax (40MHz) 26 8 CDD 25/29.4 (MCS11) Pass Pass
6525 115 ax (40MHz) 26 17 CDD 25/29.4 (MCS11) Pass Pass
6465 103 ax (80Mhz) 26 0 CDD 25/29.4 (MCS11) Pass Pass
6465 103 ax (80Mhz) 26 18 CDD 25/29.4 (MCS11) Pass Pass
6465 103 ax (80Mhz) 26 36 CDD 25/29.4 (MCS11) Pass Pass
6505 11 ax (160MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass
6505 ax (160MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass
6505 111 (U) | ax (160MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass
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Frequency 802.11 ) Antenna 3c In-Band | Antenna 3a In-Band

Channel RU Size |RU Index| Mode Data Rate [Mbps] . .

[MHz] MODE Emission Emission
6535 117 ax (20MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass
6535 117 ax (20MHz) 26 4 SDM 25/29.4 (MCS11) Pass Pass
6535 117 ax (20MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass
6695 149 ax (20MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass
6695 149 ax (20MHz) 26 4 SDM 25/29.4 (MCS11) Pass Pass
6695 149 ax (20MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass
6875 181 ax (20MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass
6875 181 ax (20MHz) 26 4 SDM 25/29.4 (MCS11) Pass Pass
6875 181 ax (20MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass
6565 123 ax (40MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass
6565 123 ax (40MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass
6565 123 ax (40MHz) 26 17 SDM 25/29.4 (MCS11) Pass Pass
6725 155 ax (40MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass
6725 155 ax (40MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass
6725 155 ax (40MHz) 26 17 SDM 25/29.4 (MCS11) Pass Pass
~ 6845 179 ax (40MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass
'g 6845 179 ax (40MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass
o 6845 179 ax (40MHz) 26 17 SDM 25/29.4 (MCS11) Pass Pass
6545 119 ax (80MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass
6545 119 ax (80MHz) 26 18 SDM 25/29.4 (MCS11) Pass Pass
6545 119 ax (80MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass
6545 135 ax (80MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass
6545 135 ax (80MHz) 26 18 SDM 25/29.4 (MCS11) Pass Pass
6545 135 ax (80MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass
6705 151 ax (80MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass
6705 151 ax (80MHz) 26 18 SDM 25/29.4 (MCS11) Pass Pass
6705 151 ax (80MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass
6865 167 ax (80MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass
6865 167 ax (80MHz) 26 18 SDM 25/29.4 (MCS11) Pass Pass
6865 167 ax (80MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass
6665 143 (1) ax (160MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass
6665 ax (160MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass
6665 143 (U) | ax (160MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass
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Frequency 802.11 . Antenna 3c In-Band | Antenna 3a In-Band

Channel RU Size |RU Index | Mode Data Rate [Mbps] . .

[MHz] MODE Emission Emission
5955 1 ax (20MHz) 242 61 CDD 243.8/286.8 (MCS11) Pass Pass
6175 45 ax (20MHz) 242 61 CDD 243.8/286.8 (MCS11) Pass Pass
6415 93 ax (20MHz) 242 61 CDD 243.8/286.8 (MCS11) Pass Pass
5965 3 ax (40MHz) 484 65 CDD 487.5/573.5 (MCS11) Pass Pass
" 6165 43 ax (40MHz) 484 65 CDD 487.5/573.5 (MCS11) Pass Pass
S 6165 91 ax (40MHz) 484 65 CDD 487.5/573.5 (MCS11) Pass Pass
A 5985 7 ax (80MHz) 996 67 CDD 1020.8/1201 (MCS11) Pass Pass
6145 39 ax (80MHz) 996 67 CDD | 1020.8/1201 (MCS11) Pass Pass
6385 87 ax (80MHz) 996 67 CDD 1020.8/1201 (MCS11) Pass Pass
6025 15 ax (160MHz) | 996x2 68 CDD 2041.6/2402 (MCS11) Pass Pass
6181 47 ax (160MHz) | 996x2 68 CDD 2041.6/2402 (MCS11) Pass Pass
6345 79 ax (160MHz) | 996x2 68 CDD 2041.6/2402 (MCS11) Pass Pass
6345 97 ax (20MHz) 242 61 CDD 243.8/286.8 (MCS11) Pass Pass
6475 105 ax (20MHz) 242 61 CDD 243.8/286.8 (MCS11) Pass Pass
© 6515 113 ax (20MHz) 242 61 CDD 243.8/286.8 (MCS11) Pass Pass
T 6445 99 ax (40MHz) | 484 65 CDD | 487.5/573.5 (MCS11) Pass Pass
A 6485 107 ax (40MHz) 484 65 CDD 487.5/573.5 (MCS11) Pass Pass
6525 115 ax (40MHz) 484 65 CDD 487.5/573.5 (MCS11) Pass Pass
6465 103 ax (80MHz) 996 67 CDD | 1020.8/1201 (MCS11) Pass Pass
6505 111 ax (160MHz) | 996x2 68 CDD | 2041.6/2402 (MCS11) Pass Pass
6535 117 ax (20MHz) 242 61 SDM 243.8/286.8 (MCS11) Pass Pass
6695 149 ax (20MHz) 242 61 SDM 243.8/286.8 (MCS11) Pass Pass
6875 181 ax (20MHz) 242 61 SDM 243.8/286.8 (MCS11) Pass Pass
6565 123 ax (40MHz) 484 65 CDD 487.5/573.5 (MCS11) Pass Pass
~ 6725 155 ax (40MHz) 484 65 CDD 487.5/573.5 (MCS11) Pass Pass
?u 6845 179 ax (40MHz) 484 65 CDD 487.5/573.5 (MCS11) Pass Pass
&) 6545 119 ax (80MHz) 996 67 CDD 1020.8/1201 (MCS11) Pass Pass
6545 135 ax (80MHz) 996 67 CDD 1020.8/1201 (MCS11) Pass Pass
6705 151 ax (80MHz) 996 67 CDD 1020.8/1201 (MCS11) Pass Pass
6865 167 ax (80MHz) 996 67 CDD 1020.8/1201 (MCS11) Pass Pass
6665 143 ax (160MHz) | 996x2 68 CDD | 2041.6/2402 (MCS11) Pass Pass
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Plot 7-736. In-Band Emission Plot CDD Primary Antenna 3a (160MHz

802.11ax RU26 (UNII Band 5) — Ch. 47)
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Plot 7-737. In-Band Emission Plot CDD Primary Antenna 3c (20MHz
802.11ax RU242 (UNII Band 5) — Ch. 93)
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Plot 7-740. In-Band Emission Plot CDD Primary Antenna 3a (40MHz

802.11ax RU484 (UNII Band 5) — Ch. 43)
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Plot 7-738. In-Band Emission Plot CDD Primary Antenna 3a (20MHz
802.11ax RU242 (UNII Band 5) — Ch. 93)

Trace/Detector: AVG/RMS ~ RBW/VBW: 0.62MHz/2.40MHz  Sweep Time: 1.0ms
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Plot 7-741. In-Band Emission Plot CDD Primary Antenna 3c (80MHz

802.11ax RU996 (UNII Band 5) — Ch. 87)
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Plot 7-739. In-Band Emission Plot CDD Primary Antenna 3c (40MHz
802.11ax RU484 (UNII Band 5) — Ch. 43)
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Plot 7-742. In-Band Emission Plot CDD Primary Antenna 3a (80MHz

802.11ax RU996 (UNII Band 5) — Ch. 87)
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